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FCC TEST REPORT

According to

FCC Rules and Regulations

Part 15 Subpart C

Applicant : SofaWare Technology Ltd.

Address : 3 Hilazon St., Ramat-Gan, 52522 Israel

Equipment : Safe@office/VPN-1 Edge

Model No. SBXWD-166LHGE-5, SBXW-166LHGE-5,
SBXWZA-166LHGE-5

FCCID . P6XSBX-11GWLAN-7

Trade Name : Sofaware

Laboratory Accreditation

@5

Testing Laboratory

1332

The test result refers exclusively to the test presented test model / sample.,

Without written approval of Cerpass Technology Corp., the test report shall not be
reproduced except in full.

The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.

Cerpass Technology Corp. Issued date  : Sep. 17, 2009
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 1of 68



o

il

CERPASS TECHNOLOGY CORP. Report No.: TEFI0908085
Contents
1. Report of Measurements and EXamiNationS ........cooiiiiiiiiiiiiiie e 5
1.1  List of Measurements and EXamiNationS ..........ccoiiiiiieiiiiiieiiiiiee ettt ereee e 5
2. Test Configuration of EQUIPMENT UNAEr TEST ... uuiiiiiiiiii it 6
2.1  Feature of EQUIPMENT UNAEN TEST......ii it e e s e e e e e e e s st n e e e e e e e ennns 6
2.2 Carrier Frequency of ChannelS..........c..uuiiiiiiiiii et e 7
2.3 Test Mode and TESt SOMWAIE.......ccoiiiiiiiiiee et e st ee e s nnbeeeens 7
2.4 DeSCription Of TESE SYSIEIM.......uuiiiiiiiiii ittt e e e e e e e et e e e e e e e e s e snbbereeeaaeaseaanes 7
2.5 Connection Diagram Of TESt SYSIEM........uuuiiiiiiiiiiciiieee e e e e e s nrrrrr e e e e e e e nnnes 8
2.6 General INfOrmation Of TEST........eiiiii e e e e e eeaeeaans 10
2.7  Measurement UNCEIMAINTY ........uuueiiiiee i iiiiiieiir e e e e sttt e e e e e e s s st r e e e e e s s s nantaee e e e e e e s e s snnsraneeeeeaaans 10
2.8 History Of thiS tESE FEPOIT ........eeiiiiie ittt e e e e e e s babeeee e e e e e anns 11
T N 1 (=T [ = W =T LU LT =T 4 = SRS 12
3.1 Standard APPIHCADIE .......coo e a e aanees 12
3.2 Antenna Construction and Directional Gain............coocuueieiiiiiieiiiiiee e 12
4. Test of CoONAUCTEA EMISSION .....ciiiiiiiiiie ettt e e e e e et et e e e e s e e nbeeeeeeeesannenes 13
O 1 =T B T o1 PP P TSRS 13
A TS o o To =To (1] £ PR UP R SOUUPPRTT 13
e T Y/ o TTo= T F =TS AT (1 o I USSR 14
4.4  Measurement EQUIPIMENT ... ettt e et e e e e e e e s s b e e e e e e e e e annbeaeeaaaens 14
45  TeSt RESUIL AN DALA......ccoiiiiieiiiiii ettt et e e st e e s e e e e ennaeas 15
4.6 TeSt PROtOGrapiS ......ceeiiiiiiee et e e e e e e e ea e 17
5. Test of RAdiated EMISSION ...coiiiiiiiiiiiiiiie ittt ettt et e e st e e st e e s snbe e s ennaeas 18
L0 A 1= I o 1 SRS SS 18
L 1) A o (Tt =To [N £ PP EP PR 18
5.3 TYPICAI TESE SEBEUP -.etetiiiieiiiett ettt ettt e e e e e sttt et e e e e e e e bbb beeeeaaeeesnnbabeeeeeesannnnes 19
5.4 Measurement EQUIPIMENT........uuiiiiie it e e e e e e s sttt e e e e e e e s st e e e e e e e s s annnnteeeeeeeessnnnrnnneeeeeeesannns 19
5.5 TeStRESUIL QNG DALA......cci ittt ettt e e e e e st e e e e e e e e e snnbebeeeaaeeannnees 20
LI TN 1= ) B o 0o (o o =T o 1SS 36
6. 6dB Bandwidth MeasuremMent Data...........ccu it e e e e e e e e s eanbeeeeas 37
L A 1) O N o | S PP 37
6.2 TESE PIOCEUUIES ....eeeeiiiieeeieet ettt ettt ettt e e e e e e s bbb bttt e e e e e e aanbeeeeeeeaesaannbbnneeeaeeaannnnes 37
L T 1= 1= S Y=Y LU o - Yo 1 | PSPt 37
6.4  Measurement EQUIPIMENT .. .. ... i ittt e e et e e e e e e e e b e e e e e e e e e snnbebeeeeaaeaeannns 37
6.5  TESERESUIL QNG DALA.......iueeiieiiiiiie ittt e s s nb e e e st e e s snnbeeesnsreas 37
7. Maximum Peak OULPUL POWET ..ottt e e e et e e e e e e e e bt e ae e e e e e e e e snnnbeeeeas 44
4% T 11 B N o | S PP PRP 44
7.2 TESEPIOCEUUIES ....eeeeiiiie ettt e e oo ettt ettt e e e e e e s bbb bt e e e e e e e e snnbbbeeeeaeesaannbbnseeeaeeaannnnes 44
G T == S 1= LU o - Yo 1 | PPt 44
7.4 Measurement EQUIPIMENT .. .. ... ittt e e e ettt e e e e e e abb e e e e e e e e e aanbebeeeeaaeeeannns 44
7.5  TESERESUIL QNG DALA.......iueeiieiiiiiie ittt e st e e sn e e e s snbbe e e s snbbeeesnseeas 44
8. POWET SPECIIAl DENSITY ...ttt e e e e e e e e s bbb e e et e e e e e s ettt beeeaaaeennnbeeeeeas 51
S 0 A 1= N o ] S PO 51
8.2 TESE PIOCEUUIES ....eeeeiiiiiee ittt ettt ettt e e e e e e sttt e e e e e e e e e ssnbe et e e e e e e s e annbenaeeeaeeaannnnes 51
o TR T == S Y= LU o - Yo 1 | PPt 51

Cerpass Technology Corp. Issued date  : Sep. 17, 2009
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. . 20f 68



o

il

CERPASS TECHNOLOGY CORP. Report No.: TEFI0908085

8.4  Measurement EQUIPIMENT .. .. ... i ittt e et e e e e e e e et b et e e e e e e e sanbebeeeaaaeeeanns 51

8.5  TESERESUIL QNG DALA.......iueeiieiiiiiie ittt e st e e st e e s snbbe e e s snbbeeesnneeas 51

9. Band EdQeS MEASUIEIMENT .......uuiiiiiiiii ittt e e e et e e e e e e e e s s an b e be e e e e e e s e aaanbbbaeeeaaeseeanneneaeas 58

LS A 1 B N o 1 S PP 58

S I 1= 1S A o (ool =To (U] TP PP OURUPRTN 58

LS 2R T 1= 1= S Y= 1] o - Yo 1 | PPt 58

9.4 Measurement EQUIPIMENT .. .. ... ittt e ettt e e e e e e et e e e e e e e e e snnbnbeeeeaaeeeannns 58

9.5  TESERESUIL QNG DALA......ciueiiieiiiiiie ittt s s et esn e e s st e e s ennbeeesnneeas 58

9.6  Restrict Band Emission Measurement Data ............ccoooeiiiiiiiiiiiieaiiiiieie e e e 67

10. Restricted Bands Of OPEratioN .....occuuiiiiiiie i e e r e e e e s s r e e e e e s s nnnnreeee e e e s 68

10.1 Labeling REQUIFEIMENT ... .. ...ttt e e e e e e s s bbb e e e e e e e e sanbbbeeeeaaeeeanrees 68

Appendix A. Photographs Of EUT ... e e e e e e e e e e Al ~A13

O

Cerpass Technology Corp.

Issued date . Sep. 17, 2009

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 30f68



CERPASS TECHNOLOGY CORP. Report No.: TEFI0908085

CERTIFICATE OF COMPLIANCE

According to

FCC Rules and Regulations

Part 15 Subpart C

Applicant . SofaWare Technology Ltd.

Address . 3 Hilazon St., Ramat-Gan, 52522 Israel

Equipment . Safe@office/VPN-1 Edge

SBXWD-166LHGE-5, SBXW-166LHGE-5,
SBXWZA-166LHGE-5

FCCID . P6XSBX-11GWLAN-7

Model No.

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures given
in ANSI C63.4 The equipment was passed the test performed according to FCC Rules and
Regulations Part 15 Subpart C (2005).

The test was carried out on Aug. 31, 2009 at Cerpass Technology Corp.

Signature

i el

| | i
\ L--"’( - ,
.,,//I; ¢’ et %

Jonsan Lee
EMG/RF B.U. Senior Manager
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1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . .
15.247(d) | Radiated Emission Pass
15.247(a)(2) |. 6dB Bandwidth Pass
15.247(b) |. Maximum Peak Output Power Pass
15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass
15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 .
51091 . RF Exposure Compliance Pass
2.1093
0
Cerpass Technology Corp. Issued date  : Sep. 17, 2009

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 50f 68



o

o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI0908085

2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

Model No.: SBXWD-166LHGE-5

Dimensions 200 x 33 x 130 mm
(width x height x depth) (7.87 x 1.3 x 5.12 inches)
Weight 6949 (1.53Ibs)

Retail Box Dimensions
(width x height x depth)

290 x 250 x 80mm
(11.42 x 9.84 x 3.15 inches)

Model No.: Sunny \ SYS1308-2412-W2

Power Supply Input: 100 ~ 240VAC @ 1.0A
Output: 12VDC @ 1.5A
Max Power 18W
Storage/Transport: -5°C ~ 80°C
Temperature . . .
Operation: 0C ~40C
Humidity 10 ~ 95% / 10 ~ 90%
Model No.: SBXW-166LHGE-5
Dimensions 200 x 33 x 130 mm
(width x height x depth) (7.87 x 1.3 x 5.12 inches)
Weight 635g (1.401bs)

Retail Box Dimensions
(width x height x depth)

290 x 250 x 80mm
(11.42 x 9.84 x 3.15 inches)

Model No.: Sunny \ SYS1308-2412-W2

Power Supply Input: 100 ~ 240VAC @ 1.0A
Output: 12VDC @ 1.5A
Max Power 18W
Storage/Transport; -5°C ~80C
Temperature . . .
Operation: 0C ~40C
Humidity 10 ~ 95% / 10 ~ 90%

Wireless Attributes

Operation Frequency

2.412 — 2.484 MHz

OFDM, DSSS, 64QAM, 16QAM, QPSK,

Modulation BPSK, CCK, DQPSK, DBPSK
Antenna Type Dipole Antenna

Antenna Gain 2 dBi

Data Rate 802.11b (11Mbps), 802.11g (54Mbps)

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date
Page No.

. Sep. 17, 2009
. 60f 68
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2.2 Carrier Frequency of Channels
802.11b, 802.11g

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437

2.3 Test Mode and Test Software

a. During testing, the interface cables and equipment positions were varied according to ANSI C63.4.
b. The complete test system included remote workstation, PC, Monitor, Mouse, Keyboard, Modem,

e.

Printer, Flash Memory, Notebook and EUT for EMI test. The remote workstation included
Notebook and DSLAN.

workstation through LAN (100M) and Wireless.

The following test modes were performed for test:

An executive program, “Ping.exe” under WIN XP, which transmits and receives data to the remote

¢ 802.11b/g: CHO1: 2412MHz, CHO6: 2437MHz, CH11: 2462MHz

2.4 Description of Test System

Test Adapter: Sunny \ SYS1308-2412-W2

Device Manufacturer | Model No. Description
PC IBM IGV Power Cable, Unshielding 1.8 m
. . . Power Cable, Adapter Unshielding 1.8 m
Monitor ViewSonic G90fB Data Cable, VGA Shielding 1.35 m
Keyboard IBM KB-0225 Data Cable, PS2 Shielding 1.85 m
Mouse IBM MU29J Data Cable, PS2 Shielding 1.85 m
Mouse IBM MO28VO Data Cable, USB Shielding 1.85 m
i Power Cable, Adapter Unshielding 1.8 m
Modem ACEXX DM-1414 Data Cable, RS232 Shielding 1.35 m
. Power Cable, Adapter Unshielding 1.8 m
Printer HP Desk Jet 400 Data Cable, Print Shielding 1.6 m
Flash Memory*2 | TranScend JF150 1GB N/A
Notebook ASUS A8T Power Cable, Adapter Unshielding 1.8 m
Remote workstation
Notebook DELL PP10L Power Cable, Adapter Unshielding 1.8 m
Notebook TOSHIBA (I;’géSOT-OSM Power Cable, Adapter Unshielding 1.8 m
DSLAN \S/ERSAXPRE X-CHV1000 Power Cable, Unshielding 1.8 m
Use Cable:
Cable Quantity | Description
RJ45 3 Unshielding, 3.0m
RJ45 2 Unshielding, 4.0m
RJ45 1 Unshielding, 1.0m
RJ11 1 Unshielding, 10m
o
Cerpass Technology Corp. Issued date  : Sep. 17, 2009
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2.5 Connection Diagram of Test System

2.5.1 Conduction Test

4 3 Flash
x SS Memory
;6/ (=~ 2 X\ ([

Remote EUT

workstation Notebook
1

Remotes @

workstation

Mouse

The USB cable is connected from Notebook to the USB Mouse.

The RJ45 cable is connected from Notebook to the EUT.

These RJ45 (*3) are floating.

The RJ45 cable is connected from EUT to the remote workstation.

The RJ45 cable is connected from EUT to the remote workstation.

The RJ11 cable is connected from EUT to the remote workstation.

The EUT keeps to transmit and receive data to remote workstation by Wireless.

¥ @ 0k~ wNh PR

Cerpass Technology Corp. Issued date  : Sep. 17, 2009
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2.5.2 Radiation Test

4 5 Flash
Memory

9 Printer EUT
Monitor

PC

Modem

10

Remote 2
workstation

Keyboard @
Remotes y

) Mouse
workstation

The VGA cable is connected from PC to Monitor.

The PS2 cable is connected from PC to the Keyboard.

The PS2 cable is connected from PC to the Mouse.

The Print cable is connected from PC to the Printer.

The RS232 cable is connected from PC to the Modem.

The RJ45 cable is connected from PC to the EUT.

The RJ45 cable is connected from PC to the EUT.

These RJ45 cables (*3) are floating.

The RJ11 cable is connected from EUT to the remote workstation.

© © N s~ wDdh R

10. The RJ45 cable is connected from EUT to the remote workstation.
* The EUT keeps to transmit and receive data to remote workstation by Wireless.

Cerpass Technology Corp. Issued date  : Sep. 17, 2009
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2.6 General Information of Test

Test Site : Cerpass Technology Corp.
2F-11, No. 3, Yuan Qu St., (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

Test Site Location (OATS1-SD): | No. 7-2, Moshihkeng, Fongtian Village, Shihding Township,
Taipei County, Taiwan, R.O.C.

FCC Registration Number : TW1049, 982971, 488071

IC Registration Number : 4934C-1, 4934D-1

T-543 for Telecommunication Test
VCCI Registration Number : C-3328 for Conducted emission test

R-3013 for Radiated emission test

Test Voltage: AC 120V

Test in Compliance with: ANSI C63.4-2003
FCC Part 15 Subpart C

Frequency Range Investigated: | Conducted: from 150kHz to 30MHz
Radiation: from 30MHz to 25,000MHz

Test Distance: The test distance of radiated emission from antenna to EUT
is3 M.

2.7 Measurement Uncertainty

Measurement Item Measurement Frequency Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL | 2.71dB

) o Vertical 4.11 dB
Radiated Emission 30 MHz ~ 25GHz

Horizontal 4.10dB
6 dB Bandwidth 7500 Hz
Maximum Peak 1.4dB
Output Power
100kHz Bandwidth of 2.2dB
Frequency Band Edges
Power Spectral Density 2.2dB
0
Cerpass Technology Corp. Issued date  : Sep. 17, 2009
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2.8 History of this test report

H ORIGINAL.
[J Additional attachment as following record:
Attachment No. | Issue Date Description
o
Cerpass Technology Corp.

Issued date . Sep. 17, 2009
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3. Antenna Requirements

3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be

used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

Ant L: Dipole Antenna, 2.0 dBi
Ant R: Dipole Antenna, 2.0 dBi

Cerpass Technology Corp. Issued date  : Sep. 17, 2009
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4. Test of Conducted Emission

4.1 TestLimit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on
the 120 VAC power and return leads of the EUT according to the methods defined in ANSI
C63.4-2003 Section 3.1. The EUT was placed on a nhonmetallic stand in a shielded room 0.8

meters above the ground plane as shown in section 2.2. The interface cables and equipment

positioning were varied within limits of reasonable applications to determine the position

produced maximum conducted emissions.

Frequency Quasi Peak Average
(MHz) (dB u V) (dB u V)
0.15-0.5 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at

least 80 centimeters from any other grounded conducting surface.

=3

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

a o

The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date . Sep. 17, 2009
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4.3 Typical Test Setup

P H
E i< _» 10cm i
E EUT%\/ E
AR PR ’
: o I
E K £ i 8ocm !
1] oo HJ \ — L
i 80cm — E
i 0// —© |
i LISN v LISN :
Sy :

4.4 Measurement Equipment

Instru_ment/ Manufacturer Model No. | Serial No. CellloEiia Valid Date.
Ancillary Date
EMI Receiver R&S ESCI 100443 | 2008/09/27 | 2009/09/26
LISN NSLK 8127 | Schwarzbeck | 8127-516 | 2009/05/15 | 2010/05/14
LISN Rolf Heine NNB-2/16Z | 03/10058 | 2009/04/18 | 2010/04/17
Cerpass Technology Corp. Issued date  : Sep. 17, 2009
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4.5 Test Result and Data
Power . | AC 120V Pol/Phase . | LINE
Test Mode | 802.11g, CH1 Temperature 1 25°C
Memo : Humidity 1| 63%
80 Lewvel (dBuv) Date: 2009-09-07
ﬁ%__hx-
""‘“-a.,“‘h CLASS-B
—
T |
R CLASS-B{AVG)
40
l]l:I.‘IS 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Frec Value Factor Result Limit Margin Remark
MHz dBuv/m dbE dBuVy/m dBuvy/m dB
1 0.17 24 .94 0.07 25.01 55.12 -30.11 Average
2 0.17 53.37 0.0% 53.44 65.12 -11.68 QF
3 0.22 33.79 0.07 33.86 53.01 -19.15 Average
4 0.22 41.33 0.07 41.40 £3.01 -21.61 QP
5 0.34 28.20 0.08 28.98 49.22 -20.24 Average
[ 0.34 33.94 0,08 34,02 59.22 -25.20 QF
7 3.55 26.88 0.22 27.10 q46.00 -18.90 Averace
=] 3.55 3z2.11 0.22 32.33 5E6.00 —-23.67 op
Q 4 .57 25.02 0.26 25.28 45.00 =20.72 Average
10 4 .57 33.55 0.26 33.81 S6.00 -22.19 QF
11 11.08 26.30 0.52 26.82 E0.00 -23.18 Averadge
12 11.08 33.95 0.52 34.47 60.00 -25.53 (o)
Notes:

1. Result = Read Values + Factor

2. Factor = LISN(ISN)Factor + Cable Loss

3. All emis==ion below 1GHz at S802.11k/g mode are all the ssume,=o the
802 .11g mode chosSen as representative in final test.

4. Apcording to technical experiences,all spurious emission of 802.11g
wode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test.

5. The data is worse case.

o
Cerpass Technology Corp. Issued date  : Sep. 17, 2009
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Power AC 120V Pol/Phase NEUTRAL
Test Mode 802.11g, CH1 Temperature 25°C
Memo Humidity 63 %

0 Level (dBuv) Date: 2009-09-07

ﬁhﬁhﬁ
R"'\--..__kh_\_ CLASS-B
—
T |
-H-h"-q_
~l CLASS-B(AVG)
40
l]I.'I.15 0.5 1 2 5 10 20 30
Fregquency (MHz)
Read
Item Freq Value Factor Fesult Limit Margin Remark
MHz dBuWV/m db dBuV/m dBuV/m dB
i 0.16 41.3 o.a7w 41 .38 55.65 -14 .27 Average
2 O.1a 549 .55 o.o%w 54 . 62 B5.65 -11.03 QF
3 0.22 34.66 0.0%7 34.73 53.01 -168.28 Average
4 0.22 43.18 0.07 43.25 63.01 -19.76 QP
5 0.27 24.43 0.a7 24.50 51.25 -26.75 Average
[ 0.27 36,63 0.07 36.70 61.25 -24.55 QP
7 3.11 21,01 0.15 21.16 46,00 -24.54 Average
=] 3.11 28.51 0.15 2B8.66 56.00 -27.34 QP
Q 4 _ 72 Z24 _ 49 o.z1 24 .70 45 .00 -21.30 Averace
10 4. 72 31.09 0.21 31.30 56.00 —-24 .70 QF
11 10.98 27.97 0.41 26.38 50.00 -21.62 Average
1z 10.98 33.69 0.41 34.10 60 .00 -25.90 QF
Notes:

1. Result = Read Value + Factor

2. Factor = LISN(ISN)Factor + Cable Lo=s

3. All emis=zion below 1GHz at 802.11b/g mode are =all the same,=o0 the
802.11g mode chosSen as representative in final test.

4. According to technical experiences,all spurious emission of S02.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test.

5. The data is worse case.

Test engineer: (‘ <\
o
Cerpass Technology Corp. Issued date Sep. 17, 2009
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5. Test of Radiated Emission

5.1 Test Limit
Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines in
ANSI C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in section
5.6.3. The interface cables and equipment positions were varied within limits of reasonable
applications to determine the positions producing maximum radiated emissions for unintentional
device, according to § 15.109(a), except for Class A digital devices, the field strength of radiated
emissions from unintentional radiators at a distance of 3 meters shall not exceed the following

values:
Frequency Distance Radiated Radiated
(MH2z) Meters LV IM) (dB u VI M)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10

meters shall not exceed the below table.

Frequency Distance Radiated
(MH2z) Meters (dB p VI M)
30-230 10 30

230-1000 10 37

5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both horizontal polarization and
vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the maximum
reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in average
mode), then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be measured in average mode again and reported.

i. “Cone of radiation” has been considered to be 3dB bandwidth of the measurement antenna.

Cerpass Technology Corp. Issued date  : Sep. 17, 2009
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5.3 Typical Test Setup

Antenna

Equipment under Test

——
¢——— +  Testdistance ——P|
0.8M
Turn Table
. x Ground Plane
Receiver
5.4 Measurement Equipment

Instrument/Ancillary| Manufacturer | Model No. Serial No. Calg);fglon Valid Date
Bilog Antenna Schaffner CBL6112B 2840 2009/05/14 | 2010/05/13
Signal Generator HP 8648B 3629U00612 | 2008/10/08 | 2009/10/07
Amplifier Agilent 8447D 2944A10593 | 2009/05/21 | 2010/05/20
EMI Receiver R&S ESCI 100443 2008/12/19 | 2009/12/18
Spectrum Analyzer R&S FSP40 100047 2009/03/26 | 2010/03/25
Horn Antenna EMCO 3115 31589 2009/05/04 | 2010/05/03
Preamplifier Agilent 8449B 3008A01954 | 2009/02/27 | 2010/02/26
Cerpass Technology Corp. Issued date  : Sep. 17, 2009
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5.5 Test Result and Data

Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11g, CH1 Temperature 11 26°C
Memo : Humidity : | 55 %
0 Lewvel (dBuV/m) Date: 2009-08-31
FCC CLASS-B
|
34
40 1 2
3 B
030 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Hargin Remark Pos Pos
MHz dBuv dE/m dBuV/m dBuV/m dE crm Deg
1 125.70 45 .49 -9.31 39.18 43,50 -4.32 QP 100 360
2 200.50 45.81 -9.47 39.34 43 .50 -4.16 QP 100 360
3 226.63 52.25 -10.72 41.53 46,00 -4,47 QP 100 360
4 233.50 53.46 -11.69 41.77 46.00 -4.23 Qp 100 360
S 250.00 49,93 -12.64 37.29 46.00 -8.71 Peak 100 360
& 300.05 48.23 -12.01 36.22 46.00 -9.78 Peak 100 360
HNotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Mmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GH=z.

4, A1]1 emission below 1GHz at 802.11b/g wode are all the same,so the
502 .11g mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen a2 repregentative in final test,

6. The data is worse case.

Cerpass Technology Corp. Issued date  : Sep. 17, 2009
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.“'\f CERPASS TECHNOLOGY CORP.

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11g, CH1 Temperature 26 °C
Memo Humidity 55 %
0 Level (dBuVim) Date: 2009-08-31
FCC|/CLASS-B
2 3 4 5
40 ! f
030D 440. 580. 720, 860. 1000
Frequency (MHz)
Read Aint Tah
Item Freqg Value Factor Result Limit Margin Remark Fos Pos
MH=z dBuv dE/m dBuV/m dBul/m dBE o Deg
1 450.50 46.39 -7.38 32.01 46.00 -6.99 Peak 100 ]
2 475.00 45.86 -8.25 40.63 46.00 -5.37 QP 100 a
3 501.60 49.28 -0.44 40.84 46.00 -3.16 2P 100 ]
4 574.40 44 .43 -3.43 41.00 46.00 -5.00 QP 100 a
S 601.00 46.04 -4.99 41.05 46.00 -4.95 QP 100 ]
B 788.60 39.60 -1.97 37.63 46.00 -8.37 Peak 100 o
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analvzer is 120KH=z

and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

A1]1 emission below 1GHz at 80Z.11b/g mode are all the same,so the
B02.11lg mode chosen as representative in final test.

Aocording to technical experiences,all spurious emission of 802.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final testc.

The data is worse case.

Cerpass Technology Corp.

Tel:886-2-2655-810

Issued date . Sep. 17, 2009

0 Fax:886-2-2655-8200 Page No. : 21 of 68



\

n

R

# CERPASS TECHNOLOGY CORP.

Report No.: TEFI0908085

Power AC 120V Pol/Phase HORIZONTAL
Test Mode . | 802.11g, CH1 Temperature 26 °C
Memo Humidity 55 %
80 Lewvel (dBuVim) Date: 2009-08-31
FCC CLASS-B
|
3 4
40 B
2 5
1
030 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Fos Pos
MHz dEuv dE/m dEuV/m dBEuV/m dE cm Deg
1 125.70 49.10 -16.64 3Z.46 43.50 -11.04 Feak 100 360
2 166.95 5z2.86 -17.25 35.61 43.50 -7.89 Feak 100 360
3 225.25 55.37 -15.23 40.14 46.00 -5.886 QP 100 360
i 233.50 57.30 -16.10 41.20 46.00 -4,80 aF 100 360
= 267.05 49.49 -13.53 35.96 46.00 -10.04 Feak 100 360
=] 300.05 52 .69 -13.01 39.68 46.00 -6.32 FPeak 100 360
Notes:
1. Result = Read Value + Factor

2., Factor = Antenna Factor + Cable Loss - implifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, A1]1 emiss=ion helow 1GHz at &02Z.11kh/g mode are all the same,=o0 the
g02.11g mode chosen as representative in final test.

S5, According to technical experiences,all spurious emission of S0Z2.11g
mode at channel 1,6,11 are almost the same below 1GHz,so0o that the
channel 1 was chosen as representative in final test,

6. The data is worse case.

Cerpass Technology Corp. Issued date
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Power . | AC 120V Pol/Phase : HORIZONTAL
Test Mode 1 | 802.11g, CH1 Temperature : 26 °C
Memo : Humidity : 55 %
0 Level (dBuvVim) Date: 2009-08-31
FCC/ CLASS-B
12 3
40
4 5 B
9 300 440. 580. 720, 860. 1000
Frequency (MHz)
Read Int Tak
Item Freqg Value Factor Result Limit Margin Remark Fos Fos
MHz dBuv dE/m dBEuV/m dBEuV/m dE I Dedo
1 450. 50 46.04 -5.37 40,67 46,00 -5.33 QP 100 0
2 501.60 46.16 =-5.42 40.74 46.00 -5.26 QP 100 0
3 601.00 44,35 -2.35 4z .00 46,00 -4.00 2P 100 ]
4 625.50 36.65 -1.45 37.20 46.00 -&.a80 Feak 100 o
5 749,40 37.41 -1.85 35.56 46,00 -10.44 Peak 100 0
6 786. 60 37.43 -0.29 37.14 45,00 -3.886 Feak 100 0
lotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KH=z
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GH=z.

4, All emission below 1GHz at 802.11k/g mode are all the same,so the
802Z.11g mode chosen as representative in final test.

5. Aocording to technical experiences,all spurious emission of S02.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test,

6. The data is worse case.
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Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode 1| 802.11b, CH1 Temperature 11 26°C
Memo : Humidity .| 55 %
Level (dBuVim) Date: 2009-09-01
FCC/CLASS-B

FCC CLASS-B (AVG)
54
ll]1lflllll] 5800. 10600. 15400. 20200. 25000
Frequency (MHz)

Read int Tahk

Item Freqg Value Factor Resultc Limit Margin Remark Fos Pos

MHz dBuV dB/m dBu¥/m dBuW/m dE cm Deg

1 4824.63 49.51 7.69 57.20 74 .00 -16.80 Peak 100 178

2 4325.25 39.11 7.72 46.83 54.00 =-7.17 bverage 100 178
lNotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - lmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 12Z0EHz
and video bandwidth is 300kHz for FPeak detection and Quasi-peak
detection at frecquency below 1GH=z.

4, The resclution bandwvidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 3MHz for Peak detection at freguency sbhove
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyvezer is 1MHz
and wvideo bandwidth 13 10Hz for Average detection at freguency above
1GH=z.

6. The other emissions is too low to be measured.

7. The data is worse case.
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Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1| 802.11b, CH1 Temperature 1|26 °C
Memo : Humidity .| 55 %
Lewvel (dBuV/m) Date: 2009-09-01
107
FCC CLASS-B

FCC CLASS-B (AVG)
54
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)

Read int Tah

Item Freg Value Factor Result Limit Margin Remark Pos Pos

MHz dEuV dB/m dBuV/m dBuV/m dE cm Deg

1 4825.88 50.45 7.72 58.17 74.00 -15.83 Feak 100 203

2 4826.88 39.12 7.72 46,84 54.00 -7.186 bverage 100 203
Notes

1. Result = Read Value + Factor

Z. Factor Intenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz for Feak detection at fregquency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 10Hz for Average detection at fregquency sbove
1GHz.

6. The other emissions 15 too low to be measured.

7. The data is worse case.
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Power AC 120V Pol/Phase . | VERTICAL
Test Mode 802.11b, CH6 Temperature 1|26 °C
Memo Humidity .| 55 %
107 Level (dBuV/m) Date: 2009-09-01
FCC CLASS-B
1
FCC CLASS-B (AVG)
54
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tak
Item Freg Value Factor Result Limit Margin Remark Fos Pos
MHz dBuv dE/m dBu¥/m dBul/m dE cm Deg
1 4573.38 4B8.72 7.86 56.58 74.00 -17.42 Feak 100 152
2 4875.13 3B8.94 7.89 46.83 54.00 -7.17 Lverage 100 182
Notes
1. Result = Read Value + Factor

2. Factor

4, The resolution bandwidth of
and video bandwidth is 3MH=z
1GH=.

5. The resolution bandwidth of

bandwidth i=s 10H=z

and

wideo
1GH=.

= Antenna Factor + Cable Loss - Amplifier

3. The resolution bandvidth of test receiver/spectrum analyzer is 120EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GHz.

test receiver/spectrum analyzer is 1MHz
for Peak detection at freguency above

test receiver/spectrum analyzer is 1MHz
for Average detectlon at freguency above

6. The other emissions iz too low to he measured.
7. The data is worse case.
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Power | AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11b, CH6 Temperature 1|26 °C
Memo : Humidity .| 55 %
107 Level (dBuV/m) Date: 2009-09-01
FCC/CLASS-B
2 FCC CLASS-B (AVG)
54
1
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tahb
Item Freg Value Factor Fesult Limit Hargin Remark Fos Fos
MH=z dBuV dE/m dBuW/m dBuV¥/m dE cm Deg
1 1874.75 38.95 7.86 46.81 54.00 -7.19 Average 100 172
2 4875.63 47.80 7.89 55.89 74.00 -158.31 Peak 100 17z
Notes
1. Result = Read Value + Factor
2., Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at frecquency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analvzer is 1MHz
and video bandwidth is 10Hz for Average detection at fregquency sbove
1GHz.

6., The cother emissions is too low to be measured.

7. The data is worse case.
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Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode 1| 802.11b, CH11 Temperature 1|1 26°C
Memo : Humidity .| 55 %
Level (dBuVim) Date: 2009-09-01
107
FCC CLASS-B
2 FCC CLASS-B (AVG)
54
01l]ﬂl] 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tahb
Item Freqg Value Factor Fesult Limit Margin Remark Pos Fos
MHz dBuv dE/m dEuV/m dBuW/m dBE cm Deg
1 4924.85 39.23 5.03 47.26 54.00 -6.74 Lverage 100 175
2 4925.65 46.31 g.06 54.37 74.00 -19.63 Peak 100 175
llotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecguency below 1GHz.

4, The resolution bandvidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at frequency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 10Hz for Average detectilion at freguency above
1GHz.

6. The other emissions 13 too low to be measured.

7. The data is worse case.

L
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Power | AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1| 802.11b, CH11 Temperature 1|1 26°C
Memo : Humidity .| 55 %
Lewvel (dBuVim) Date: 2009-09-01
107
FCC CLASS-B
1
FCC CLASS-B (AVG)
54
u1l]ﬂl] 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Nargin Remark Faos Pos
MH=z dEuv dE/m dBuW/m dBuV/m dB (= Deqg
1 4926.65 51.31 .06 59.37 74.00 -14.63 Feak 100 203
2 4926.88 37.15 8.06 45.21 54.00 -5.79 Average 100 203
Notes:

1. Result = Read Value + Factor

2., Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwvidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz

and video bandvidth is 10Hz for Average detection at freguency above
1GHz.

6. The other emissions 18 too low to bhe measured.

The data is worse case.
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Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode 11 802.11g, CH1 Temperature 11 26°C
Memo : Humidity .| 55 %
107 Lewvel (dBuVim) Date: 2009-09-01
FCC CLASS-B
1 FCC CLASS-B (AVG)
54
ll]1l]IIfIlfl 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark FPos Pos
MHz dBuv dE/m dBuV/m dBul/m dBE cm Deg
1 1824.32 47.55 T.69 55.24 74.00 -18.76 Peak 100 182
2 4825.32 37.30 7.72 45.02 54,00 -&.98 hverage 100 182
Notes
1. Result = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - mplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyvzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at freguency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is 1MH=z
and video bandwidth i1s 10Hz for Average detection at frequency above
1GHz.

6. The other emissions is too low to be measured.

7. The data is worse case.
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Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 11 802.11g, CH1 Temperature 1 126°C
Memo : Humidity .| 55 %
Lewvel (dBuVim) Date: 2009-09-01
FCC/CLASS-B
1
FCC CLASS-B (AVG)
54
010ﬂ0 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Fos Pos
MH=z dBuv dB/m dBuV/m dBuV/m db (= Deqg
1 1824.32 48.54 7.69 56.23 74.00 -17.77 Feak 100 17z
2 4825.03 37.48 7.72 45.20 54.00 =5.30 byerage 100 172
lNotes

1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frecquency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 10Hz for Average detection at fregquency sbove
1GHz.

6. The other emissions is too low to be measured.

7. The data 1s worse case.

®
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Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11g, CH6 Temperature 26 °C
Memo Humidity 55 %
107 Level (dBuVim) Date: 2009-09-01
FCC/CLASS-B
1 FCC CLASS-B (AVG)
54 E
010(]0 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tahk
Item Freg Value Factor Result Limit Margin Remark Fos Pos
MHz dEuv dE/m dEBuV/m dBuW/m dE cm Deg
1 4874.64 45.37 7.86 S6.23 74,00 -17.77 Feak 100 178
2 4875.30 39.67 7.89 47.56 54.00 -6.44 bverage 100 178
Notes:
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - hmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 12Z0KHz
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz

and wvideo bandwidth is 3MHz for Peak detection at frequency above

1GHz.

The resolution bandwidth of

and wideo bandwidth is 10H=z

1GH=.

6. The other emissions i= too low to bhe measured.

7. The data is worse case.

test receiver/spectrum analvzer is 1MHz
for Average detectlon at freguency above

Issued date . Sep. 17, 2009
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Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 11 802.11g, CH6 Temperature 11 26°C
Memo : Humidity : | 55 %
107 Lewvel (dBuVim) Date: 2009-09-01
FCC CLASS-B

FCC CLASS-B (AVG)
54
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)

Read Ant Tah

Item Freg Value Factor Result Limit Margin Remark Fos Fos

MH=z dBuv dB/m dBuV/m dBul/m dBE I Deg

1 45374.36 51.47 7.86 59.33 74.00 -14.87 Feak 100 203

2 4375.32 37.44 7.89 45.33 54.00 -5.67 bverage 100 203
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Moplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 12Z0KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at frecquency above
1GHz.

5. The resolution bandwidth of test receiwver/spectrum analyzer is 1MHz
and video bandwidth is 10Hz for Average detection at frecquency above
1GH=z.

6. The other emissions is too low to be measured.

7. The data 15 worse case.
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Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode 11 802.11g, CH11 Temperature 1126 °C
Memo : Humidity .| 55 %
Lewvel (dBuVim) Date: 2009-09-01
107
FCC CLASS-B

1 FCC CLASS-B (AVG)

54
ll]1lfllf]l] 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Aint Tahk
Item Freqg Value Factor Result Limit Margin Remark Fos Pos
MHz dBEuv dB/m dBu¥/m dBuV/m db i Deqg
1 4924.37 47.62 5.03 55.65 74.00 -158.35 Peak 100 182
2 4924.62 37.30 g.03 45,33 54.00 -5.67 hverage 100 132
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - lmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resclution bandvidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 10Hz for Average detection at frequency shove
1GHz.

6. The other emissions is too low to bhe measured.

7. The data is worse case.
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R

Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 11 802.11g, CH11 Temperature 1126 °C
Memo : Humidity .| 55 %
Level (dBu\im) Date: 2009-09-01
107
FCC|CLASS-B

FCC CLASS-B (AVG)

54
ll]1l]IIfIl] 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Fos Fos
MHz dBuy dB/m dBuV/m dBuVW/m db o Deg
1 4924.32 48.30 5.03 56.33 74,00 -17.67 FPeak 100 17z
2 4925.62 37.59 g.06 45.65 54.00 -3.35 hverage 100 172
Notes

1. Result = Read Value + Factor

2. Factor intenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyvzer is 12Z0KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GHz.

4, The resclution bandwidth of test receiver/spectrum analyzer i= 1MHz
and wvideo bandwidth is 3MHz for Peak detection at frecquency above
1GHz .

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 10Hz for Average detectlon at frecgquency above
1GHz.

6. The other emissions is too low to bhe measured.

7. The data is worse case.

Test engineer: (}5 AN
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6. 6dB Bandwidth Measurement Data

6.1 Test Limit
The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

6.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.

b. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.

c. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak
power minus 6 dB.

6.3 Test Setup Layout

Spectrum

EUT

Analvzer

6.4 Measurement Equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. Callljb;glon Valid Date
Spectrum Analyzer FSP40 R&S 10047 2009/03/26 | 2010/03/25
6.5 Test Result and Data
Test Date: Aug. 31, 2009 Temperature: 27°C
Atmospheric pressure: 1012 hPa Humidity: 65%
. 6dB Bandwidth (MHz
Modulation Standard | Channel Frehcjll;'ency ( )
(MHz) Ant L Ant R
01 2412 11.6 10.2
802.11b (11Mbps) 06 2437 115 12.3
11 2462 10.4 11.7
01 2412 9.3 8.4
802.11g (54Mbps) 06 2437 9.3 10.5
11 2462 10.2 10.3
o
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Modulation Standard: 802.11b (11Mbps), Ant L
Channel: 01

® *REW 100 kHz Delta 2 [T1 |
*YEW 100 kH=z 0.07 dB

Ref 20 dBm *TALL 30 d4dB *SWT 50 mz 11.600000000 MH=
20 Marker| 1 [T1
JLEZ dBm
., ) [

E o6 b aWM“C

=y

in TDF

MFaa Y

50

&0

Center 2.412 GH= 5 MHz/ Span L0 MH=z

Modulation Standard: 802.11b (11Mbps), Ant L
Channel: 06

@ *RBW 100 kHz Delta 2 [T1 |
*VEW 100 kH=z 0.20 dB

Ref 20 dBm TALL 30 dBE *EWT S0 mz 11.500000000 MH=z
2n Marker| 1 [T1l
Tim
1o 1 00 caz|E
29| a A 7 A
VIEW ] BV /

! \

--z0 !

-60
|70
-R0O
Center 2.437 GH:z E MHz/ Span 50 MH=z
O
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Modulation Standard: 802.11b (11Mbps), Ant L
Channel: 11

® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kH=z =0.25 dB

Faef 20 4Bm *Att 30 4B *EWT B0 me= 10.400000000 MHEz

20 rker T

4L 49 dBm
o vacsoobno ca|EN
1]
D1 3 dB
0
10 TDF

S0

Center 2.462 GHz 5 MH=z/ Span 50 MHz

Modulation Standard: 802.11b (11Mbps), Ant R
Channel: 01

® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 1.0% cB
10.200000000

Ref 20 dBm *Att 30 dB *EWT 50 m=

20 Markexr[ 1 [T1

VIEW ] I
D |, I - MM

[ \

W,f A

- 60

L 70

&0

Center 2.412 GH=z 5 MHEHz/ Span 50 MHz
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Modulation Standard: 802.11b (11Mbps), Ant R
Channel: 06

® *REBEW 100 kHz Delta : T1
*VEBW 100 kHz 0.92 de

Ref 20 4dBm *ALL 30 4B *EWD 50 mz J._'J.Bfl:li-’.'f'lfll'; MHz
20 Marker| 1l [T1
14 dEm
10 1 =n | IEN
— _ Wb,
10 TDF
|-z0
0 /W Ww
40 y
ww’ i
|- 50
&0
70
—-G0
Center 2.437 GHz 5 MHz/ Span 50 MH=z
Modulation Standard: 802.11b (11Mbps), Ant R
Channel: 11
® *RBW 100 kHz Delta 2 [T1 |
*yBEW 100 kHz 0.24 dB
Ref 20 dBm *att 30 4B *SWT 50 ms 11.700000000 MH=z
zn Marker( 1 [T1
1L 1% dEr
10 4 oo coe | BN
s
B . 'M 5

20

WJ"M%J P

- RPN R
&0
T
-G0
Center 2.462 GHz 5 MHz/ Span 50 MH=z
O
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Modulation Standard: 802.11g (54Mbps), Ant L
Channel: 01

® *REW 100 kHz Delta 2
“VEW 100 kH=z

Fef 20 <dBm *Att 30 B *SWT 50 ms

20 Marker| 1 [T1

10 socaoobon cae|EN

e :
e Ry

=1]

Center 2.412 GHz 5 ME=z/ Span S0 MH=z

Modulation Standard: 802.11g (54Mbps), Ant L
Channel: 06

® *RBW 100 kHz Delta 2 [Tl ]
*VEW 100 kHz 0.44 dB

Ref 20 dBm *Att 30 dB *SWT 50 ms S.300000000 MHzZ
20 Marker| 1 [T1
& dBm
10 2L 431800000 CH= Ex
o :
VIEW] 3 D1 1.18 dBm .M1
10 TDF
20
50
&0
0
&0
Center 2.437 GHz 5 MHE=/ Span 50 ME=
@
Cerpass Technology Corp. Issued date  : Sep. 17, 2009

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 41 of 68



N
o
o CERPASS TECHNOLOGY CORP. Report No.: TEFI0908085

Modulation Standard: 802.11g (54Mbps), Ant L
Channel: 11

® *RBW 100 kHz TDelta 2 [T1 |
*YBW 100 kHz -0.85 4B

ref 20 dBm At 30 4B *SWT 50 ms 10.200000000 MHZ
zZ0 Marker| 1 [T1
1 Em
., . [
S : b
=24 |, D1 0,71 dBm MM
10

w{k«m ] My,

(1]

70

B0

Center Z2.462 GH= 5 MHz/ Span L0 MH=z

Modulation Standard: 802.11g (54Mbps), Ant R
Channel: 01

<§§> *REBEW 100 kHz Delta T1
*VEBW 100 kHz 1.38 dB

Ref 20 dBm *TALL 30 4B *SWT 50 mz $.400000000 MH=z
20 Marker| 1 [TI1
-1 ali=by
10 2| 406900000 cu.|ES

PR I ' 7% ,
10

T

&0
|70
=R0
Center 2.412 GHz 5 MHz/ Span 50 MH=z
O
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Modulation Standard: 802.11g (54Mbps), Ant R
Channel: 06

® “RBW 100 kHz Delta 2 [T1 )
*WBW 100 kHz 0.7
Ref 20 dBm ALt 30 4B *ESWT 50 ms 10.500000000 MH=z
20 Marker( 1 [T1
=1 3 dBm
10 | azienabog cqe|EN
L rx]
= |,
D1 -1.72 dBm
10 TDF
|-z0
k“‘wﬂ
|--z0 M‘ Mu“r"’y‘ "‘JV‘}UAJ
T Ta
o
50
- 50
|--70
B0
Center 2.437 GH=z 5 MHz/ Span 50 MH=z
Modulation Standard: 802.11g (54Mbps), Ant R
Channel: 11
@ *RBW 100 kHz Delta 2 [T1 ]
*WBW 100 kH=z= -0.34 dB
Ref 20 dBm *Att 30 dB *EWT 50 ms 10.300000000 MH=z
20 Marker| 1 [T1
4 dBm
10 2l acceoopon cue|EM
L P
= -1 Ert S5t dEm

--10

&0
qn0
-&0
Center 2Z2.462 GH=z 5 MEz/ Span 50 MH=z
O
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7. Maximum Peak Output Power

7.1 Test Limit

The Maximum Peak Output Power Measurement is 30dBm.

7.2 Test Procedures

The antenna port (RF output) of the EUT was connected to the input (RF input) of a power meter.
Power was read directly from the meter and cable loss connection was added to the reading to
obtain power at the EUT antenna terminal. The EUT Output Power was set to maximum to

produce the worse case test result.

7.3 Test Setup Layout

Spectrum

EUT

Analyzer

7.4 Measurement Equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. | Calibration Date | Valid Date

Spectrum Analyzer FSP40 R&S 10047 2009/03/26 2010/03/25

7.5 Test Result and Data

Test Date: Aug. 28, 2009 Temperature: 26°C
Atmospheric pressure: 1014 hPa Humidity: 64%
Modulati F Peak Power Output Peak Power Output
e | cramer | PR | (aem v
Ant L Ant R Ant L Ant R
01 2412 21.18 21.40 131.20 138.00
802.11b 06 2437 25.27 23.25 336.50 211.30
(11Mbps)
11 2462 25.10 22.00 323.60 158.50
01 2412 22.01 19.19 158.90 83.00
802.119 06 2437 23.37 22.64 217.30 183.70
(54Mbps)
11 2462 22.69 18.22 185.80 66.40
o
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Modulation Standard: 802.11b (11Mbps), Ant L

Channel: 01
RBW 1 MHz Marker 1 [T1l ]
VBW 1 MHz 11.83 dBm
ref 20 dBm Att 30 dB SWT 50 ms 2.413330677 GHz
1
y
F10
=0
/ N\
/ \
vzea il Bl
—30 =
pRSS ey
40
ey ] N
—50
—6&60
—70
Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz Power 21.18 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -40.81 dB
Spacing 16.5 MHZ Upper -A41.¢9 dB
Alternate Channel
Bandwidth 11 MEz Lower -54.26 dB
Spacing 27.5 MHz Upper -A45.13 dB

Modulation Standard: 802.11b (11Mbps), Ant L
Channel: 06

REW 1 MHz
VBW 1 MHz

Ref 20 dBm mRtt 30 db FESWT 50 ms

-
L. oo ] It e N
50
Lo
|20
Center 2,437 CHz B.BSE3E4E3T MHz/ Span 66, 533B4837 MHz
Tx Channel WLAXN £0Z.11B
Bandwidth 22 MH=z Power 25 .27 dABm
e et I Lower -32.77 4B
Spacing 16.5 MEZ Upper -37.65 dB
Alternate Channel
Banduidth 11 MAz Lower -54.03 dB
Spacing 27.5 MHz Ul)l)e_]_‘ -50.88 dB
L
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Modulation Standard: 802.11b (11Mbps), Ant L
Channel: 11

* RBEW 1 MHz
* VEW 1 MHz

Bef 20 dEm *ATT 0 de *EWT S50 me

- i N .
/ \

=0
S0
-0
- 70
Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 80Z2.11B
Banchwidth 22 mdz Power 25.170 dBm
Adjacent Channel - ;
Bandwidth 11 Maz Lower -37.03 dB
Spacing 16.5 MHz []}:)pp T -38.19 dpB
Alternate Channel
. — (S
Bandwidth 11 MH=z Lowen 41 .55 dB
Spacing 27.5 MHz Upp(—} r -A46¢.495 dp

Modulation Standard: 802.11b (11Mbps), Ant R

Channel: 01

*RBW 1 MHz Marker 1 [T1 ]

*VBW 1 MHz 12.70 dBm
Ref 20 dBEm *Att 30 dB *8WT 50 ms 2.412268135 GHz

[
-1 0 L-'_\l\

Vel
n //’ N [ 5 |
—10
x| / \
T e
|10 //"M
;:lg,.w-/““"wl-ﬂ b e oE
50
60
—70
Center 2.412 GHz 6.6533684837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz Power 21.40 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -37.96 dB
Spacing 16.5 MHz Upper -28.28 dB
Alternate Channel
Bandwidth 11 MHz Lower -55.14 dB
Spacing 27.5 MHz Upper -52 .22 dB
g
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Modulation Standard: 802.11b (11Mbps), Ant R
Channel: 06

®

Ref 20 dbm

*Rtt 30 db

*REW 1 MHz
*VDW 1 MHz
*SWT 50 ms

—

=

™

\

Cenber 2.437 GHz

Tx Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Altearnate Channel
Bandwidth
Spacing

B.B5S3IB4837 MHz/

22 MH=z

11 MHE=
l6.5 MA=

11 MH=z
27.5 MHz

WLAN 20Z.11B
Power

Lower
Upper

Lower
Upper

Modulation Standard: 802.11b (11Mbps), Ant R
Channel: 11

®

L ex

Ref 20 dbm

+*att 30 dp

*RDEW 1 MHz
*Vpw 1 MHz
*SWT 50 ms

Span 66.53384837 MHz

23.25 dBm
-34.45 dB
-36.08 dB
-50.60 dB
-47.28 dB

dbm

10

|

\

Cenbter 2.462 GHz

Tx Channel

6.653384837 MHz/

WLAN S0Z2.11EB

Span @6,53384837 MHz

TDF

Bandwidbh 22 MH=z Power 22.00 dBm

Ei::jgtnc}lamu 11 MHz Lower -40.51 dB

Spacing 16.5 MHZ Upper -43.82 dB

:‘:::::::: Shamnet 11 MH=z Lower -45.09 dB

Spacing 27.% MH=z Upper -55 .32 dB
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Modulation Standard: 802.11g (54Mbps), Ant L
Channel: 01

*RDEW 1 MHz
*Vpw 1 MHz
*SWT 50 ms

T
\

[

Center Z.412 GHz

Tx Channeal
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Channel
BandwidLh
Spacing

6.653384837 MHz/

22 MH=z=

11 MH=
le.5 MH=z

11 MH=
27.5 MH=

Span ©6.53384837 MHz

WLAN 802.11B

Power

Lower
Upper

Lower
Upper

Modulation Standard: 802.11g (54Mbps), Ant L
Channel: 06

* ALt

30 dp

*RDW 1 MHz
*¥pw 1 MHz
*SWT 50 ms

22.01 dBm
-32.14 dB
-31.13 dB
-53.06 dB
-50.15 dB

Marker 1 [T1 ]

e

I A

/

N

MWWM

=11

|- &0

--70

Center 2,437 GHz

Tx Channel

G.EB53384837 MHz/S

Span &6, 53384837 MHz

WLAN S02Z.11B

TDF

Bandwidth 22 MHz Powe T 23.37 dBm

.:jljl::j:ihcnanne:l- 11 MH= Lower -28.53 dB

Spacing 16.5 MEz Upper -28.38 dB

:J;::i?:‘—:: Shamast 11 MAz Lower -41.92 dB

Spacing 27.5 MH=z Upper -A41.72 dB

o
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Modulation Standard: 802.11g (54Mbps), Ant L
Channel: 11

®

*RDW 1 MHz
*¥pw 1 MHz

Ref 20 dbEm *Att 30 dpB *SWT 50 ms
T
10 gt |
L, /] “\\ o
|- 10
m -
== 20
il%“' WM \u\{"w e
L _ a0 Mlﬂl
TDE
50
|- 50
70
Center 2.462 GHz G.E53384837 MHzZ/S Span ©&.53384837 Mz
Tx Channel WLAN 802.11B
pandwicth ;M Power 22.69 dBm
Addjacent Channael . .
Bandwidth 11 MAz Lower -29.35 dB
Spacing 16.5 MH=z Upper -31.490 dpB
Alternate Channel -
Bandwidth 11 MEz Lower -41.85 dB
Spacing 27.5 MEz Upper -4&.70 dB
Modulation Standard: 802.11g (54Mbps), Ant R
Channel: 01
*RDW 1 MHz Ma
*VDW 1 MHz
Ref 20 dbm +*att 30 dp *OWT 50 ms
-10 MM
: 7 N o
—10
i rx 7 N
z0 !
- 20 w'f""r/}' “\‘-\‘JM o
W il SN
T TDF
50
&0
20
Center 2.412 GHz 6.6593284837 MHz/ Span 66.53384837 MHz
Tx Channel WLAXN S0Z.11lB
Bandwidth 22 Mz Power 19.19 dBm
Adjacent Channel .
Bandwidth 11 MH= Lower -30.28 dB
Spacing l16.5% MHA=z Uf_—"p o -28.79 dB
Alternate Channel
Bandwicth 11 MAz Lower -51.81 dB
Spacing 27.% MH=z Upper -2 .26 dB
g
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Modulation Standard: 802.11g (54Mbps), Ant R
Channel: 06

®

*REW 1 MHz
*VDW 1 MHz

Ref 20 dbm *ntt 30 dp * SWT 50 m= 2.43
1
10 'u
X

&0

|--70

Cenber 2.437 GHz

Tx Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

B.B5S3IB4837 MHz/

MH=
MHZ

MHz
MHZ

WLAN 20Z.11B
Power

Lower
Upper

Lower
Upper

Modulation Standard: 802.11g (54Mbps), Ant R
Channel: 11

®

* REW 1 MHz
*VEW 1 MHz

Span 66.53384837 MHz

272 .64 dBm
-28.69 dB
-27.71 dB
-42 .85 dB
-42 .67 dB

Marker 1 [T1 ]

pef 20 dbm *Rtt 30 dB *SWT 50 ms
1o e —
o /‘ \ . (2 ]
. | -10 -
&5 |0
- 30
il \"‘\\A
Lt )
[ ., M\ TOF
|- 60
T
Center 2,462 Gz E.EE3364637 Miz/ Span ©€.53384637 Mz
Tx Channel WLAW 802.11B
Bandwidth 22 MH= PUW(_‘. r 1 U . 2 2 d.BI'[I
i:::i:::hchﬂl‘kﬂﬁl 11 MAz Lower -30.29 dB
Spacing le.5 MHz Upper -30.33 dB
atemace Ghemel . Lower ~44.09 dp
Spacing 27.5 MEz Upper -53.32 dB
o
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8. Power Spectral Density

8.1 Test Limit

The Maximum of Power Spectral Density Measurement is 8dBm.

8.2 Test Procedures

a. The transmitter output was connected to spectrum analyzer.
b. The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and 30KHz
VBW as that of the fundamental frequency. Set the sweep time=span/3KHz.

c. The power spectral density was measured and recorded.

d. The Sweep time is allowed to be longer than span/3KHz for a full response of the

mixer in the spectrum analyzer.

8.3 Test Setup Layout

T Spectrum
Analyzer
8.4 Measurement Equipment
Instrument/Ancillary | Model No. |Manufacturer| Serial No. |Calibration Date| Valid Date
Spectrum Analyzer FSP40 R&S 10047 2009/03/26 | 2010/03/25
8.5 Test Result and Data
Test Date: Aug. 31, 2009 Temperature: 27°C
Atmospheric pressure: 1012 hPa Humidity: 65%
F Maximum Power Density of 3 kHz
Modulation Standard | Channel r((e&laezl;cy Bandwidth (dBm)
Ant L Ant R
01 2412 -6.64 -6.76
802.11b (11Mbps) 06 2437 -5.08 -5.53
11 2462 -4.00 -6.89
01 2412 -5.95 -8.11
802.11g (54Mbps) 06 2437 -5.35 -7.53
11 2462 -5.48 -13.33
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Modulation Standard: 802.11b (11Mbps), Ant L
Channel: 01

® *RBW 3 kHz Marker 1 [T1 ]
*WVBW 30 kH= -6 .64 odBim

Ref 20 dBm *ALL 30 dB *SWT 200 = 2.411406000 CHz

Z0

in

o
M'MTM n memqwmx ‘*’“‘"{f“*’

-20

F-40

- 50

--50

-80

Center 2.412 GHz 150 kHz/ Span 1.5 MHz

Modulation Standard: 802.11b (11Mbps), Ant L
Channel: 06

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kH=z -5.08 odBm

Ref 20 dBm *Att 30 4B *SWT 500 = 2.436997000 GHz

20

-10 TDEF

-20

-80

Center 2.437 GHz 150 kHz/ Span 1.5 MH=z
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Modulation Standard: 802.11b (11Mbps), Ant L
Channel: 11

® *"RBW 3 kH=z
*VBW 30 kH=z

Ref 20 dBm *Att 30 4B *SWT 500 =

30

-80

Center 2.462 GHz 150 kHz/

Modulation Standard: 802.11b (11Mbps), Ant R

Span 1.5 MH=z

Channel: 01
@ *REW 3 kH=z
*VBW 30 kHz dBm
Ref 20 4Bm * Attt 30 4B * SWT 500 = sHz
20 l
1 [ 2 |
VIEW| )
(']
P fa AN
"’ L u I v ' wr
20
30
-40
50
60
70
-80
Center 2.412 GH=z 150 kHz/ span 1.5 MHz
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Modulation Standard: 802.11b (11Mbps), Ant R
Channel: 06

® REW 3 kA= Marker 1 [T1
VBW 30 kH=z -5.53 dBm

Ref 20 dBm Attt 30 dB SWT L00 = 2.436934000 GH=

WM@MM@m HMWM.HMMM%M,

-40

-50

|70

—-80

Center 2.437 GHz 150 kHz/ Span 1.5 MH=z

Modulation Standard: 802.11b (11Mbps), Ant R
Channel: 11

® REW 3 kH=z Marker 1 [T1 ]
WEW 30 kH=z 6.89 dBm

Fef 20 dBm ALt 30 JdB SWT 500 = Z.dal448000 GH=z

10

e T

40

50

60

|70

-80

Center 2.462 GHz 150 kH=z/ Span 1.5 MH=z
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Modulation Standard: 802.11g (54Mbps), Ant L
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® -
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Modulation Standard: 802.11g (54Mbps), Ant L
Channel: 11

® *BBW 3 kA= Marker 1 [T1 |
*VBW 30 kH=z -5.48 dBm
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Modulation Standard: 802.11g (54Mbps), Ant R
Channel: 06

® *RBW 3 kHz Marker 1 [T1 |
*WVBW 30 kH=z -7.53 dBm

Ref 20 4dBm TALL 30 4B *ESWT 500 = 2.437711000 GHz
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9. Band Edges Measurement

9.1 Test Limit

Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)

9.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.

b. Set both RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency span
including 100 KHz bandwidth from band edge.

c. The band edges was measured and recorded.

9.3 Test Setup Layout

T Spectrum

Analvzer

9.4 Measurement Equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. |Calibration Date| Valid Date

Spectrum Analyzer FSP40 R&S 10047 2009/03/26 2010/03/25

9.5 Test Result and Data

Test Date: Aug. 31, 2009 Temperature: 27°C
Atmospheric pressure: 1012 hPa Humidity: 65%
Msczgrl::jitirzn Channel Frt(el\c;ltlj_'ezr)\cy Tri)g&l:]rgyvg\lﬂu:z')n maximum value (dBm)
Ant L Ant R Ant L Ant R
802.11b 01 2412 2397.40 2397.40 -28.44 -34.97
(11Mbps) 11 2462 2487.90 | 2488.50 | -35.04 -46.90
802.11g 01 2412 2399.80 2399.80 -31.39 -31.86
(54Mbps) 11 2462 2488.10 | 2490.50 | -34.81 -50.68
o
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Modulation Standard: 802.11b (11Mbps), Ant L

Channel: 01
® *REW 100 kH= Marker 1
*VBW 100 kH=z

Ref 10 dBm *ALL 30 dEBE *EWT 125 mz 2.397400000 GHz
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Modulation Standard: 802.11b (11Mbps), Ant L
Channel: 11

® *RBW 100 kHz Marker 1
*VBW 100 kH=z
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T s

20

L
MH" W bvyﬂ\ WJ

&0
|70
--&0
=80
Center 2.4835 CHz 10 MHz/ Span 100 MHz

® *RBW 100 kHz Marker 1
*VBW 100 kH=z

Ref 0 dEm *ALL 10 4B TEWD Z£.5 = 2.860000000 GHz
o
=10 Fry =Tt TAfT u
L rx]
= | .,
il TDF

B0
=50
=100
Start 2.5 GHz 2.25 GHz/ Stop 25 GHz
O
Cerpass Technology Corp. Issued date  : Sep. 17, 2009

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 60 of 68



N
o
o CERPASS TECHNOLOGY CORP. Report No.: TEFI0908085

Modulation Standard: 802.11b (11Mbps), Ant R
Channel: 01

® *REBW 100 kHz Marker 1 [T1 |
*VEBW 100 kHz -34.97 dBm
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Modulation Standard: 802.11b (11Mbps), Ant R
Channel: 11

® *RBW 100 kHz Marker 1 [T
*YBW 100 kHz
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Modulation Standard: 802.11g (54Mbps), Ant L
Channel: 01

® *RBW 100 kHz Marker 1
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Ref 10 4dBm *ALL 20 4B *SWT 125 mz 2.390800000

in0

.
[ .

—) '

&0

70

- 50

=40

Center 2.4 GHz 10 MHz/ Span 100 MHz

® *RBW 100 kHAz Marker 1 [T
*YBW 100 kHz -5

FRef [ cTm *Att 10 dB *SWT 2.5 = 2.500000000 GH=

0

10 Ex

Lri—gEoe7 b

|- 30 TDE

|--40

- 50

Start 2.5 GHz 2.25 GHz/ Stop 25 GH=z

Cerpass Technology Corp. Issued date  : Sep. 17, 2009
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. . 63 of 68



"% CERPASS TECHNOLOGY CORP.

Report No.: TEFI0908085

Modulation Standard: 802.11g (54Mbps), Ant L

Channel: 11
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Modulation Standard: 802.11g (54Mbps), Ant R
Channel: 01
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Modulation Standard: 802.11g (54Mbps), Ant R
Channel: 11
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9.6 Restrict Band Emission Measurement Data

Test Date: Sep. 01, 2009 Temperature: 26°C
Atmospheric pressure: 1023 hPa Humidity: 55%

Modulation Standard: IEEE 802.11b (11Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Meter Corrected | o esult Limit (dBUV/M)| \1argin | Table |Ant High
(MH2) Y Reading Factor (dBUV/m) Remark (dB) Deg. (m)

(dBuV) (dB/m) Peak | Ave
2389.76 H 59.70 -0.67 59.03 | Peak 74 54 |-14.97 | 169 100
2390.00 H 40.34 -0.67 39.67 Ave 74 54 |-14.33| 169 100
2389.74 \% 68.25 -0.67 67.58 | Peak 74 54 -6.42 | 190 100
2390.00 \% 48.70 -0.67 48.03 Ave 74 54 -5.97 | 190 100
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol Meter | Corrected | oot Limit (dBuV/m)) \argin | Table |Ant High
(MH2) HV Reading Factor (dBuV/m) Remark (dB) Deg. m)
(dBuVv) (dB/m) Peak | Ave
2483.85 H 53.94 -0.27 53.67 | Peak 74 54 |-20.33 | 215 100
2483.50 H 39.70 -0.27 39.43 Ave 74 54 |-1457| 215 100
2483.58 \% 60.89 -0.27 60.62 | Peak 74 54 |-13.38 | 203 100
2483.50 \% 43.00 -0.27 42.73 Ave 74 54 | -11.27 | 203 100

Modulation Standard: IEEE 802.11g (54Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Metgr Corrected Result Limit (dBuV/m) Margin | Table |Ant High
(MH2) Y Reading Factor (dBUV/m) Remark (dB) Deg. (m)

(dBuv) (dB/m) Peak | Ave
2389.76 H 54.54 -0.67 53.87 | Peak 74 54 |-20.13 | 199 105
2390.00 H 39.11 -0.67 38.44 Ave 74 54 |-15.56 | 199 105
2389.97 \% 57.81 -0.67 57.14 | Peak 74 54 |-16.86 | 183 100
2390.00 \% 43.05 -0.67 42.38 Ave 74 54 |-11.62 | 183 100
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol Metgr Corrected Result Limit (dBuV/m) Margin | Table |Ant High
(MH2) "y Reading Factor (dBUV/m) Remark (dB) Deg. (m)
(dBuVv) (dB/m) Peak | Ave
2483.74 H 57.20 -0.27 56.93 | Peak 74 54 | -17.07 | 205 101
2483.50 H 40.77 -0.27 40.50 Ave 74 54 |-13.50 | 205 101
2483.58 V 60.77 -0.27 60.50 | Peak 74 54 |-13.50 | 191 112
2483.50 \% 44.47 -0.27 44.20 Ave 74 54 -9.80 | 191 112
O
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10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9 - 410.0 4,500 — 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 — 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250 — 7.750
4.12500 — 4.12800 25.50000 — 25.67000 1300.0 — 1427.0 8.025 - 8.500
417725 -4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 — 4.20775 73.00000 — 74.60000 1645.5 - 1646.5 9.300 — 9.500

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 - 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675—-12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 - 1722.2
2200.0 — 2300.0
2310.0 — 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 - 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 - 23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**. Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.
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